
 
 
 

 Report No.:

 
 

 

 

 
 
 
 

 
 
 

 
 
 
 

 

 
 
 
 

N

: BTL-FCCP-

This re

Project 
Equipm
Model N
Applica
Address

Date of 
Date of 
Issued D
Tested b

Testing 

 

 

Technic

 

 

Authoriz

 

B
No.3,Jins

TEL

 

-1- 1609C26

FCC

FC

port conce

No. 
ment 
Name 
ant 
s 

Receipt 
Test 
Date 
by 

Engineer 

cal Manage

zed Signat

B T
shagang

L: +86-76

64          

C Rad

CC ID

erns (check

: 1609C26
: AC1200 
: ARL0212
: NEXXT S
: 3505 N.W

: Mar. 17,
: Mar. 17,
: Oct. 14, 
: BTL Inc.

r 

tory 

T L
g 1st Roa

Gua
69-8318-

           

dio Te

: X4YA

k one): O

64 
Wireless U

24U1 
SOLUTION
W 107TH AV

 2016 
 2016 ~ Oc
2016 
 

:

:

:

L  I
ad, Shixi
ngdong, 
-3000FA

           

est Re

ACRX1

Original Gra

USB Cloud G

NS 
AVE, MIAMI,

ct. 14, 2016

(Sha

(Dav

(Ste

I N
a,Dalang
China.

AX: +86-7

          

eport

12K 

ant Class

Gigabit Rou

, FL,33178 

 

awn Xiao) 

 

vid Mao) 

 

 

even Lu) 

N C
g Town, 

769-8319

         Pa

t 

s II Change

uter   

.  
Donggua

9-6000 

age 1 of 144

 

an, 

 

4 



 
 
 

 Report No.:

 
 

 Declar

 

BTL rep

that tes

nationa

 

BTL's r

to ensu

mechan

drawn b

 
BTL’s r

NVLAP,

 

This rep

BTL-se

approva

 
BTL’s la

and acc

 Limitat

 
For the 

test rep

 

: BTL-FCCP-

ration 

presents to th

t instruments

l standard(s)

reports apply

re that addit

nical compon

by the client 

report must 

, NIST, or an

port is the co

elf, extracts f

al. 

aboratory qu

credited by th

tion 

use of the a

port is (are) in

 

-1- 1609C26

he client that

s used has b

). 

y only to the s

tional produc

nents. BTL s

or others fro

not be used

y agency of 

onfidential p

from the test 

uality assuran

he conformity

uthority's log

ncluded in th

64          

t testing is do

been calibrate

specific sam

ction units of

shall have n

m BTL issue

 by the clien

the Federal 

roperty of th

report shall 

nce procedur

y assessmen

go is limited u

e conformity

           

one in accord

ed with stand

mples tested u

f this model 

no liability fo

ed reports.

nt to claim p

Government

he client. As 

not be repro

res are in co

nt authorities

unless the Te

y assessmen

           

dance with st

dards tracea

under condit

are manufac

or any declar

product certif

t. 

a mutual pr

oduced excep

mpliance wit

s listed in this

est Standard

t authorities 

          

tandard proc

ble to interna

tions. It is ma

ctured with th

rations, infer

fication, appr

otection to th

pt in full with

th the ISO G

s test report. 

(s)/Scope(s)

acceptance 

         Pa

cedures as a

ational stand

anufacture’s 

he identical e

rences or ge

roval, or end

he clients, th

h BTL’s autho

uide17025 r

)/Item(s) men

respective. 

age 2 of 144

pplicable and

dard(s) and/o

responsibilit

electrical and

eneralization

dorsement b

he public and

orized writte

requirements

ntioned in thi

 

4 

d

or 

ty

d 

s

y 

d

n 

s, 

s



 
 
 

 Report No.:

 
 

1 . CE

2 . SU

2.1

2.2

3 . GE

3.1

3.2

3.3

3.4

3.5

4 . EM

4.1

4.2

5 . BA

5.1

6 . MA

: BTL-FCCP-

ERTIFICAT

UMMARY O

1 TEST FAC

2 MEASUR

ENERAL IN

1 GENERAL

2 DESCRIP

3 TABLE OF

4 BLOCK D

5 DESCRIP

MC EMISS

1 CONDUC

4.1.1 POW

4.1.2 TEST

4.1.3 DEV

4.1.4 TEST

4.1.5 EUT 

4.1.6 EUT 

4.1.7 TEST

2 RADIATE

4.2.1 RAD

4.2.2 TEST

4.2.3 DEV

4.2.4 TEST

4.2.5 EUT 

4.2.6 EUT 

4.2.7 TEST

4.2.8 TEST

4.2.9 TEST

ANDWIDTH

1 APPLIED 

5.1.1 TEST

5.1.2 DEV

5.1.3 TEST

5.1.4 EUT 

5.1.5 EUT 

5.1.6 TEST

AXIMUM P

 

-1- 1609C26

TION 

OF TEST R

CILITY 

EMENT UN

NFORMAT

L DESCRIP

PTION OF T

F PARAME

DIAGRAM S

PTION OF S

SION TEST

TED EMISS

WER LINE C

T PROCED

IATION FR

T SETUP 

OPERATIN

TEST CON

T RESULTS

D EMISSIO

DIATED EMI

T PROCED

IATION FR

T SETUP 

OPERATIN

TEST CON

T RESULTS

T RESULTS

T RESULTS

H TEST 

PROCEDU

T PROCED

IATION FR

T SETUP 

OPERATIO

TEST CON

T RESULTS

PEAK CON

64          

Table of

RESULTS

NCERTAINT

TION 

PTION OF E

TEST MODE

ETERS OF T

SHOWING T

SUPPORT U

T 

SION MEAS

CONDUCTE

DURE 

ROM TEST S

NG CONDIT

NDITIONS

S 

ON MEASU

ISSION LIM

DURE 

ROM TEST S

NG CONDIT

NDITIONS

S (9KHZ TO

S (30MHZT

S (ABOVE 

URES 

DURE 

ROM STAND

ON CONDIT

NDITIONS

S 

NDUCTED

           

f Contents

TY

EUT

ES

TEXT SOFT

THE CONF

UNITS

SUREMEN

ED EMISSIO

STANDARD

TIONS

REMENT

MITS

STANDARD

TIONS

O 30MHZ)

TO 1000 MH

1000 MHZ)

DARD

TIONS

D OUTPUT

           

TWARE SE

FIGURATIO

T

ON LIMITS

D

D

HZ)

)

 POWER T

          

ETTING

N OF SYST

S

TEST

         Pa

TEM TESTE

age 3 of 144

 
Page 

6 

7 

8 

8 

9 

9 

11 

12 

ED 13 

13 

14 

14 
14 
14 
14 
15 
15 
15 
15 

16 
16 
17 
17 
18 
19 
19 
20 
20 
20 

21 

21 
21 
21 
21 
21 
21 
21 

22

 

4 



 
 
 

 Report No.:

 

6.1

7 . AN

7.1

8 . PO

8.1

9 . ME

10 . E

ATTA

ATTA

ATTA

ATTA

ATTA

ATTA

ATTA

ATTA
 

 

: BTL-FCCP-

1 APPLIED 

6.1.1 TEST

6.1.2 DEV

6.1.3 TEST

6.1.4 EUT 

6.1.5 EUT 

6.1.6 TEST

NTENNA C

1 APPLIED 

7.1.1 TEST

7.1.2 DEV

7.1.3 TEST

7.1.4 EUT 

7.1.5 EUT 

7.1.6 TEST

OWER SPE

1 APPLIED 

8.1.1 TEST

8.1.2 DEV

8.1.3 TEST

8.1.4 EUT 

8.1.5 EUT 

8.1.6 TEST

EASUREM

EUT TEST 

ACHMENTA

ACHMENT 

ACHMENT 

ACHMENT 

ACHMENT 

ACHMENT 

ACHMENT 

ACHMENT 

 

-1- 1609C26

PROCEDU

T PROCED

IATION FR

T SETUP 

OPERATIO

TEST CON

T RESULTS

CONDUCT

PROCEDU

T PROCED

IATION FR

T SETUP 

OPERATIO

TEST CON

T RESULTS

ECTRAL D

PROCEDU

T PROCED

IATION FR

T SETUP 

OPERATIO

TEST CON

T RESULTS

MENT INST

PHOTO 

A -CONDU

B -RADIA

C -RADIA

D -RADIA

E - BAND

F – MAXIM

G - ANTE

H - POWE

64          

Table of

URES / LIM

DURE 

ROM STAND

ON CONDIT

NDITIONS

S 

TED SPUR

URES / LIM

DURE 

ROM STAND

ON CONDIT

NDITIONS

S 

DENSITY T

URES / LIM

DURE 

ROM STAND

ON CONDIT

NDITIONS

S 

TRUMENT

UCTED EM

ATED EMIS

ATED EMIS

ATED EMIS

DWIDTH

MUM PEA

NNA CON

ER SPECT

           

f Contents

IT

DARD

TIONS

RIOUS EMI

IT

DARD

TIONS

TEST

IT

DARD

TIONS

TS LIST

MISSION

SSION (9K

SSION (30

SSION (AB

AK CONDU

NDUCTED 

TRAL DEN

           

SSION

KHZ TO 30

MHZ TO 1

BOVE 1000

UCTED OU

SPURIOU

NSITY

          

0MHZ)

1000MHZ) 

0MHZ)

UTPUT PO

US EMISSI

         Pa

OWER 

ON 

age 4 of 144

 
Page 

22 
22 
22 
22 
22 
22 
22 

23 

23 
23 
23 
23 
23 
23 
23 

24 

24 
24 
24 
24 
24 
24 
24 

25 

27 

31 

34 

36 

43 

92 

101 

105 

130 

 

4 



 
 
 

 Report No.:

 
 

 

BTL-F

 

: BTL-FCCP-

Issued No

FCCP-1-160

 

-1- 1609C26

o. 

09C264 

64          

REPOR

           

RT ISSUED

De

Orig

           

D HISTORY

escription 

inal Issue.

          

Y 

         Pa

Iss

Oct

age 5 of 144

sued Date

t. 14, 2016

 

4 



 
 
 

 Report No.:

 
 

1. CERT
 
 Equip
 Brand
 Mode
 Applic
 Manu
 Addre
 Date 
 Test S
 Stand
 
The abo
standard
The test 
BTL-FCC
that has 
standard

 

: BTL-FCCP-

TIFICATION

pment : A
d Name : 
el Name : A
cant : 

ufacturer : 
ess : 3

of Test : 
Sample : 
dard(s) : 

ve equipme
ds by BTL In

data, data 
CP-1-1609C
been accre

d and techn

 

-1- 1609C26

N 

AC1200 Wi
NEXXT SO
ARL02124U
NEXXT SO
NEXXT SO
3505 N.W 1

Mar. 17, 20
Engineering
FCC Part15

ent has bee
nc. 
evaluation,

C264) were
edited by the
ical standar

64          

ireless USB
OLUTIONS
U1 

OLUTIONS
OLUTIONS
107TH AVE

016 ~ Oct. 1
g Sample 
5, Subpart C

 
en tested an

 and equipm
e obtained u
e Authority 
rd(s).  

           

B Cloud Gig

, MIAMI, FL

4, 2016 

C:(15.247) /

nd found com

ment config
utilizing the t

of TAF acc

           

abit Router

L,33178

/ANSI C63.

mpliance w

guration con
test proced

cording to th

          

r 

10-2013 
 

with the requ

ntained in ou
ures, test in

he ISO-1702

         Pa

uirement of t

ur test repo
nstruments,
25 quality a

age 6 of 144

the relative 

rt (Ref No. 
 test sites 

assessment 

 

4 



 
 
 

 Report No.:

 
 

2. SUMM
 
Test proc
 
 

 

 
NOTE: 

 (1)

: BTL-FCCP-

MARY OF 

cedures acc

A

Standard

1

15

15.2

15.2

15

1

15.20

” N/A” deno

 

-1- 1609C26

TEST RES

cording to t

Applied Sta

d(s)  Sectio

5.207 

.247(d) 

247(a)(2) 

247(b)(3) 

.247(e) 

5.203 

09/15.205 

otes test is n

64          

SULTS 

he technica

andard(s)

on 

not applicab

           

al standard(

: FCC Par

Te

Conduc

Antenn
Spurio

6dB 

Peak O

Power Sp

Antenna

Transm

Em

ble in this te

           

s): 

rt15 (15.24

est Item 

cted Emissio

na conducte
us Emissio

Bandwidth

Output Powe

pectral Den

a Requireme

itter Radiate

missions 

est report.

          

47) , Subpa

Ju

on 

ed 
n 

er 

sity 

ent 

ed 

         Pa

art C 

udgment 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

age 7 of 144

Remark

 

 

 

 

 

 

 

 

4 



 
 
 

 

Report No.:

 
 

2.1 TES

 The te
1st Ro

 BTL's
 

  

2.2 MEA

 Where
perfor
than t
 
The re
astand
appro
 
A. Co

 
B. Ra

 
Note: 
accou

 

: BTL-FCCP-

ST FACILITY

est facilities
oad, Shixia,
s test firm nu

ASUREMEN

e relevant, t
rmed on the
he CISPR 1

eported unc
dard uncert
ximately 95

onducted Me

Tes

DG

adiated Mea

Tes

DG

Unless spe
unt to declar

 

-1- 1609C26

Y 

s used to co
, Dalang Tow
umber for F

NT UNCER

the followin
e EUT as sp
16-4-2 Ucispr

certainty of 
tainty multip
5%. 

easurement

st Site Me

G-C02 CI

asurement: 

st Site Me

-CB03 CI

ecifically me
re the comp

64          

ollect the tes
wn, Donggu

FCC: 31933

RTAINTY 

g measurem
pecified in C

r requireme

f measurem
plied by a co

t: 

ethod M

SPR 

ethod 
Me

SPR 

entioned, th
pliance or no

           

st data in th
uan, Guang
0 

ment uncert
CISPR 16-4
nt. 

ment y ± U, 
overage fac

easuremen

150 K

easurement
Ran

9KHz~3

9KHz~3

30MHz~2

30MHz~2

200MHz~ 1

200MHz~ 1

1GHz~1

1GHz~1

18GHz~4

18GHz~4

he uncertain
on-complia

           

is report is a
gdong, Chin

tainty levels
-2. The BTL

where exp
ctor of k=2, 

nt Frequenc

KHz~30MHz

t Frequency
ge 

30MHz 

30MHz 

200MHz 

200MHz 

1,000MHz

1,000MHz

18GHz 

18GHz 

40GHz 

40GHz 

nty of meas
nce to the s

          

at the locati
na. 

s have been
L measurem

panded unc
providing a

cy Range 

z 

y Ant. 
H / V 

V 

H 

V 

H 

V 

H 

V 

H 

V 

H 

surement ha
specification

         Pa

ion of No.3,

n estimated
ment uncert

certainty U i
a level of co

U, (dB) 

2.32 

U, (dB) 

3.79 

3.57 

3.82 

3.78 

4.10 

4.06 

3.12 

3.68 

4.15 

4.14 

as not been
n. 

age 8 of 144

,Jinshagang

for tests 
ainty is less

is based on
onfidence o

n taken into

 

4 

g 

s 

n 
of 

o 



 
 
 

 

Report No.:

 
 

3. GENE
 

3.1 GEN
 

 

 

Equi

Bran

Mode

Mode

Prod

Powe

Powe
 

Note: 

1. For a 
user's

 
2. Chan

 

Ch

 

: BTL-FCCP-

ERAL INFO

NERAL DES

pment  

nd Name 

el Name 

el Differenc

uct Descrip

erSource 

er Rating 

more detail
s manual. 

nnel List: 

hannel 
Freq

(

01 2
02 2
03 2

 

-1- 1609C26

ORMATION

SCRIPTION

A

N

A

ce N

ption 

O

M

B

O

D
M
T
M

I/

ed features

CH01–

quency 

(MHz) 
C

2412
2417
2422

64          

N 

N OF EUT

AC1200 Wir

NEXXT SOL

ARL02124U

N/A 

Operation Fr

Modulation T

Bit Rate of T

Output Powe

DC Voltage s
Manufacture
TECHNOLO
Model: BN05

/P: 100-240

s description

–CH11 for 8
CH03–C

Channel 
F

04 
05 
06 

           

reless USB 

LUTIONS 

1 

requency 

Technology

Transmitter

er (Max.) 

supplied fro
er: SHENZH
OGY CO.,LT
58-A24012U

V ~, 50/60H

n, please re

802.11b, 80
CH09 for 80
requency

(MHz) 

2427
2432
2437

           

Cloud Giga

2412~2

802.11b
802.11g
802.11n
802.11b
802.11g
54/48/3
802.11n
802.11b
802.11g
802.11n
802.11n

om AC/DC a
HEN HEWE
TD 
U 

Hz, 0.7A  O

efer to the m

02.11g, 802
02.11n(40M

Channel 

07
08
09

          

abit Router 

2462 MHz 

b:DSSS 
g:OFDM 
n:OFDM 
b:11/5.5/2/1
g: 
36/24/18/12/
n up to 300 
b: 29.95dBm
g: 29.85dBm
n(20MHz): 2
n(40MHz): 2
adapter.
ISHUN NET

O/P:12V 2.0

manufacture

.11n(20MHz
Hz) 
Frequency

(MHz) 

2442
2447
2452

         Pa

 Mbps 

/9/6 Mbps 
Mbps 

m 
m 
29.28dBm 
29.40dBm 

TWORK 

0A 

r’s specifica

z) 

Channel 

10 
11 
 

age 9 of 144

ations or the

Frequency

(MHz) 

2457
2462

 

4 

e 



 
 
 

 

Report No.:

 
 

3. Table
 

Note
(1) 

(2) 
4.  

Op
 
   

 

 

: BTL-FCCP-

e for Filed A

Ant. 

1  

2  

e: 
The EUT in
transmitter
then, Direc
ANT 1 for 1

perating Mod

          

8

8

802.1

802.1

 

-1- 1609C26

Antenna 

Brand 

Tenda 

Tenda 

ncorporates
rs and two r
ctional Gain
1TX was fo

de 

    TX Mo

802.11b 

802.11g 

11n(20MHz

11n(40MHz

64          

Model N

N/A

N/A

s a MIMO fu
receivers (2
=GANT, that
und to be th

ode 

) 

) 

           

Name
A

A 

A 

unction. Phy
T2R). All tra

t is Direction
he worst ca

V (A

V (A

           

Antenna 

Type 

Dipole 

Dipole 

ysically, the
ansmit sign
nal Gain=3 
se and reco

1TX 

ANT 1) 

ANT 1) 

- 

- 

          

Connec

 N/A

 N/A

 EUT provid
als are com
dBi. 
orded. 

V 

V 

         Pa

ctor 
Ga

(d

A 3

A 3

des two com
mpletely unc

2TX 

- 

- 

(ANT 1 + A

(ANT 1 + A

age 10 of 14

ain 

Bi) 

3 

3 

mpleted two
correlated, 

ANT 2) 

ANT 2) 

 

44

o 



 
 
 

 

Report No.:

 
 

3.2 DESC
 

 To in
was 
confi
oper
 

 

 

 

The 
pre-s

F

 

F

 

 

 Note

 (1) T

 

(2) 8
8
8
8
F

 (3)Fo

 
(4) T

c

  

 

: BTL-FCCP-

CRIPTION 

vestigate th
pre-scannin
iguration m
ation mode

Pretest Mo

Mode 1 

Mode 2 

Mode 3 

Mode 4 

Mode 5 

EUT system
scanning te

Final Test M

Mode 5

Final Test M

Mode 1 

Mode 2 

Mode 3 

Mode 4 

e: 

The measure

02.11b mod
02.11g mod
02.11n HT2
02.11n HT4

For radiated 
or radiated 

The EUT wa
cycle is not 

 

-1- 1609C26

OF TEST M

he maximum
ng tested b

mode which 
(s) or test c

ode 

 

 

 

 

 

m operated 
st as follow

Mode 

5 

Mode 

 

 

 

 

ements are 

de: DBPSK 
de: OFDM (
20 mode : B
40mode : B
emission te
below 1G te

as program
less than 9

64          

MODES 

m EMI emis
base on the

possible h
configuration

these mode
wing: 

Fo

F

performed 

(1Mbps) 
(6Mbps) 
BPSK (13Mb
PSK (27Mb
ests, the hig
est, the 802

med to be 
8%. 

           

sion charac
e considerat
have effect 
n mode(s) m

TX B M

TX G M

TX N-20M

TX N-40M

es were fou

or Conduc

For Radiate

TX B M

TX G M

TX N-20M

TX N-40M

at the high

bps) 
bps) 
ghest outpu
2.11bis foun

in continuo

           

cteristics ge
tion of follow
on EMI em

mentioned a

Descri

MODE CHA

MODE CHA

HZ MODE 

HZ MODE C

Norma

und to be th

cted Test 

Descri

Norma

ed Test 

Descri

MODE CHA

MODE CHA

HZ MODE 

HZ MODE 

, middle, low

ut powers w
nd to be the 

usly transm

          

enerates fro
wing EUT o

mission leve
above was 

ption 

ANNEL 01/0

ANNEL 01/0

CHANNEL 

CHANNEL 

l Link 

e worst cas

ption 

l Link 

ption 

ANNEL 01/0

ANNEL 01/0

CHANNEL 

CHANNEL 

w available

were set for f
worst case

mitting mode

         Pa

m EUT, the 
operation m
el. Each of 
evaluated r

06/11 

06/11 

01/06/11 

03/06/09 

se during th

06/11 

06/11 

01/06/11 

03/06/09 

 channels. 

final test. 
e and record

e and the tr

age 11 of 14

test system
mode or tes

these EUT
respectively

e 

ded. 

ransmit duty

 

4

m 
st 
T 
y.

y 



 
 
 

 

Report No.:

 
 

3.3 TABL

 

Durin
contr
is for
firmw

 

T

 

 
 

: BTL-FCCP-

LE OF PAR
ng testing, 
rol the oper
r the setting
ware of the f

Test softwar

Frequency

802.1

802.1

802.11n (2

Freque

802.11n (4

 

-1- 1609C26

RAMETERS
channel & 
ating chann

g of RF outp
final end pr

re version 

y (MHz) 

1b 

1g 

20MHz) 

ency  

40MHz) 

64          

S OF TEXT 
power cont

nel as well a
put power e
roduct powe

24

9

6

5

24

5

           

SOFTWAR
trolling softw
as the outpu
expected by
er paramete

412 

91 

60 

50 

422 

54 

           

RE SETTING
ware provid
ut power lev
y the custom
ers of WLAN

MTool_REL

243

9

60

50

243

55

          

G 
ded by the 
vel. The RF 
mer and is g
N 

L_2_0_1_7 

37 

1 

0 

0 

37 

5 

         Pa

customer w
output pow

going to be 

246

86 

60 

50 

245

53 

age 12 of 14

was used to
wer selection

fixed on the

2 

2 

 

44

o 
n 
e 



 
 
 

 

Report No.:

 
 

3.4 BLO
 

 
3.5 DESC

 
The EUT
support 
configura

 

Item 

E-1 

 
 

Item S

C-1 

C-2 

 
 

 

: BTL-FCCP-

OCKDIAGRA

CRIPTION 

T has been
units. The f
ation during

Equipment 

Notebook 

Shielded Typ

NO 

NO 

 

-1- 1609C26

AMSHOWI

OF SUPPO

n tested as 
following su
g the tests. 

Mfr/Brand

DELL 

pe Ferrite 

NO

NO

64          

NGTHECO

ORT UNITS

an indepen
upport units

d Mod

Core 

O 

O 

           

ONFIGURAT

S 

ndent unit to
s or accesso

del/Type No. 

DCSM 

Length 

10M 

1M 

           

TIONOFSYS

ogether wit
ories were u

 

          

STEMTEST

h other nec
used to form

FCC ID 

DOC 

N

RJ-4

DC

         Pa

TED 

cessary acc
m a represe

Se

G

Note 

45 Cable 

C Cable 

age 13 of 14

cessories o
entative tes

eries No. 

7K832X 

 

44

 

r 
st 



 
 
 

 

Report No.:

 
 

4. EMC E
 
4.1 CON
 
4.1.1 PO

 

Frequ

 N

 

 

 
The follow

 
4.1.2 TE

a. The 
to the
equip
impe

b. Inter
and f

c. I/O c
cable
lengt

d. LISN

e. For t

  

4.1.3 DE

No devia

 

: BTL-FCCP-

EMISSION

NDUCTED E

OWER LINE

ency of Em

0.15 -0

0.50 -5

5.0 -30

Note: 

(1) The lim

(2) The te
Measu
Correc
Margin

ing table is 

Receiv

A

Sta

Sto

IF

EST PROCE

EUT was p
e power ma
pmentspow

edance for t
connecting 
forth in the 

cables that a
e may be te
th shall not 

N at least 80
the actual te

EVIATIONF

ation  

 

-1- 1609C26

N TEST 

EMISSION 

E CONDUC

mission (MHz

.50 

5.0  

0.0  

mit of " * " de

st result ca
urement Val
ct Factor = I
n Level = Me

the setting 

ver Parame

Attenuation 

art Frequenc

op Frequenc

F Bandwidth

EDURE 

laced 0.8 m
ains through

wered from a
he measuri
cables that
center form
are not conn
erminated, if
exceed 1 m

0 cm from n
est configur

FROMTEST

64          

MEASURE

CTED EMIS

z)  

ecreases w

lculated as 
ue = Readi
nsertion Lo
easuremen

of the rece

eters 

cy 

cy 

h 

meters from 
h a line imp
additional L
ng instrume
t hang close

ming a bund
nected to a 
f required, u

m. 
earest part 

ration, pleas

TSTANDAR

           

EMENT 

SSION LIMIT

Quasi-p

66 to 5

56

60
 

with the loga

following:
ng Level + 

oss + Cable 
nt Value - Lim

iver 

the horizon
edance sta
ISN(s). The
ent.  
er than 40 c
le 30 to 40 
peripheral s

using the co

of EUT cha
se refer to t

RD 

           

TS (Frequ

Conducted

eak  

56* 

arithm of the

Correct Fac
Loss + Atte

mit Value 

ntal ground 
bilization ne

e LISN prov

cm to the gr
cm long. 
shall be bun
orrect termi

assis.
he related I

          

uency Rang

d Limit (dBμ

e frequency 

ctor 
enuator Fac

Settin

10 d

0.15 M

30 MH

9 KH

plane with E
etwork (LIS

vide 50 Ohm

roundplane 

ndled in the
nating impe

tem –EUT T

         Pa

ge 150KHz

V)  

Average 

56 to 46* 

46 

50 

ctor(if use) 

ng 

B 

MHz 

Hz 

Hz 

EUT being 
N). All othe

m/ 50uH of c

shall be fol

e center. Th
edance. The

Test Photos

age 14 of 14

z-30MHz) 

 

connected 
r support 
coupling 

ded back 

e end of the
e overall  

s. 

 

44

e 



 
 
 

 

Report No.:

 
 

4.1.4 TE

N

4 0 c

  L I S

 
4.1.5 EU

The EUT
 

4.1.6 EU

Tempera

 
4.1.7 TE

Please re
 

: BTL-FCCP-

ESTSETUP

o t e :  1 . S u

   2 . B o

   f r o

V

G

c m

S N

UT OPERAT

T was place

UT TEST C

ature: 25°CR

EST RESUL

efer to the A

 

-1- 1609C26

P 

p p o r t  u n

o t h  o f  L I S

o m  o t h e r  

V e r t i c a l  R

G r o u n d  P

E U T

ATING CON

ed on the te

ONDITION

Relative Hu

LTS 

Attachment 

64          

i t s  w e r e  c

N s  ( A M N

u n i t s  a n d

R e f e r e n c e

P l a n e

DITIONS 

st table and

S 

umidity: 55%

A. 

           

c o n n e c t e

)  a r e  8 0  c

d  o t h e r  m

e

8 0 c m

d programm

%Test Voltag

           

d  t o  s e c o

c m  f r o m  E

e t a l  p l a n

H o r i
G r o

med in norm

ge: AC 120V

          

o n d  L I S N .

E U T  a n d  

e s

T

z o n t a l R e
u n d  P l a n

al function.

V/60Hz 

         Pa

.

a t  l e a s t  8

T e s t  R e c e

e f e r e n c e
e

 

age 15 of 14

0

e i v e r

 

44



 
 
 

 

Report No.:

 
 
4.2 RAD

 
4.2.1 RA

In case t
in the tab

LIMITS O

 

 
LIMITS O

 

Notes: 

(1) T

(2) T

(3)  E

(4) T
M
C
M

 

S

(Em

 

: BTL-FCCP-

IATED EMI

ADIATED E

the emissio
ble below h

OF RADIAT

Frequen

(MHz) 

0.009~0.4

0.490~1.7

1.705~30

30~88

88~216

216~96

960~100

OF RADIAT

Frequ

Ab

he limit for 

he tighter li

Emission le

he test resu
Measuremen
Correct Fact
Margin Leve

Spectrum P

Attenu

Start Fre

Stop Fre

RBW /

mission in re

 

-1- 1609C26

SSION ME

EMISSION L

n fall within
as to be fol

TED EMISS

cy 

490 

705 

0.0 

 

6 

0 

00 

TED EMISS

uency (MHz

bove 1000 

radiated tes

mit applies 

evel (dBuV/m

ult calculate
nt Value = R
or = Antenn
l = Measure

Parameter 

uation 

equency 

equency 

/ VBW 

estricted ban

64          

ASUREME

LIMITS 

n the restrict
lowed. 

SION MEAS

(m

ION MEAS

z) 

st was perfo

at the band

m)=20log E

ed as follow
Reading Lev
na Factor + 
ement Value

nd) 

           

ENT 

ted band sp

SUREMENT

Field Streng

microvolts/m

2400/F(KH

24000/F(KH

30 

100 

150 

200 

500 

UREMENT

 

ormed acco

d edges. 

Emission lev

wing: 
vel + Correc
Cable Loss
e - Limit Va

           

pecified on 1

T (9KHz-100

gth 

meter) 

Hz) 

Hz) 

(Above 100

(dB

PEAK 

74 

ording to FC

vel (uV/m).

ct Factor 
s - Amplifier
lue 

1

10th c

1MHz /

1MHz /

          

15.205(a), t

00MHz) 

Meas

00MHz)  

uV/m) (at 3

CC PART 15

r Gain(if use

Setting 

Auto 

1000 MHz 

carrier harm

/ 3MHz for P

/ 1/T for Ave

         Pa

then the 15

surement Di

(meters) 

300 

30 

30 

3 

3 

3 

3 

3 meters) 

AVERA

54 

5C. 

e) 

monic 

Peak, 

erage 

age 16 of 14

.209(a) limit

stance 

AGE  

 

44

t 



 
 
 

 

Report No.:

 
 

S

S

S

S

S

 
4.2.2 TE

a. The 
the to
The t
1GH

b. The 
the to
The t
1GH

c. The 
of the
the a

d. The 
pre-s
Quas

e. If the
EUT 
perfo

f. For t
 

4.2.3 DE

No devia

 

: BTL-FCCP-

Receiver P

Attenu

Start ~ Stop 

Start ~ Stop 

Start ~ Stop 

Start ~ Stop 

Start ~ Stop 

ESTPROCE

measuring 
op of a rota
table was ro
z) 
measuring 
op of a rota
table was ro
z) 
height of th
e test anten

antenna are
initial step i
scanning th
si Peak dete
e Peak Mod

shall be de
ormed. 
the actual te

EVIATIONF

ation  

 

-1- 1609C26

Parameter 

uation 

Frequency

Frequency

Frequency

Frequency

Frequency

EDURE 

distance of 
ating table 0
otated 360 

distance of 
ating table 1
otated 360 

e equipmen
nna shall va
e set to mak
n collecting
e measurem
ector mode
e measured

eemed to m

est configur

FROMTEST

64          

y 

y 

y 

y 

y 

f at 3 m sha
0.8 meter ab
degrees to 

f at 3 m sha
.5 meter ab
degrees to 

nt or of the 
ary between
ke the meas
g conducted
ment freque

e re-measur
d value com
eet QP Lim

ration, pleas

TSTANDAR

           

9K

110

4

3

ll be used f
bove the gro
determine t

ll be used f
bove the gro
determine t

substitution
n 1 m to 4 m
surement. 
d emission d
ency range.
red.   
mpliance wit
mits and then

se refer to t

RD 

           

KHz~90KH

90KHz~110

0KHz~490K

490KHz~30

0MHz~100

for measure
ound at a 3
the position

for measure
ound at a 3
the position

n antenna s
m. Both horiz

data is a rec
 Significant

th and lowe
n no additio

he related I

          

Setting 

Auto 

z for PK/AV

0KHz for QP

KHz for PK/A

0MHz for QP

0MHz for Q

ements. The
meter sem

n of the high

ements. The
meter sem

n of the high

hall be 0.8 
zontal and v

ceiver peak
t peaks are 

r than Quas
onal QP Mod

tem –EUT T

         Pa

VG detector

P detector 

AVG detecto

P detector 

QP detector 

e EUT was 
i-anechoic 

hest radiatio

e EUT was 
i-anechoic 

hest radiatio

m or 1.5 m;
vertical pola

k detector m
then marke

si Peak Mod
de measure

Test Photos

age 17 of 14

r

or 

placed on 
chamber. 
on.(below 

placed on 
chamber. 
on.(above 

; the height
arizations o

mode 
ed and then

de Limit, the
ement 

s. 

 

44

of 

 

e 



 
 
 

 

Report No.:

 
 

4.2.4 TE

(A) Radi

 

 

(B) Radi

 

: BTL-FCCP-

ESTSETUP

ated Emiss

ated Emiss

 

-1- 1609C26

P 

sion Test Se

sion Test Se

64          

et-Up Frequ

et-Up Frequ

           

ency Below

ency Above

           

w 1 GHz 

e 1 GHz 

                   Pa

 

age 18 of 14

 

44



 
 
 

 

Report No.:

 
 

(C) For

 
4.2.5 EU

The EUT

 
4.2.6 EU

Tempera

: BTL-FCCP-

r Radiated E

UT OPERAT

T was progr

UT TEST C

ature: 25°CR

 

-1- 1609C26

Emissions B

ATING CON

rammed to 

ONDITION

Relative Hu

64          

Below 30MH

DITIONS 

be in contin

S 

umidity: 55%

           

Hz 

nuously tran

%Test Voltag

           

nsmitting mo

ge: AC 120V

          

ode. 

V/60Hz 

         Paage 19 of 14

 

 

44



 
 
 

 

Report No.:

 
 

4.2.7 TE

Please refe
 

Remark

(1

(2
(3

 
4.2.8 TE

Please r
 
 

4.2.9 TE

Please r
 

Remark

(1

 

: BTL-FCCP-

EST RESUL

er to the Att

k:  

1) The amp
the perm

2) Distance 
3) Limit line

EST RESUL

refer to the A

EST RESUL

refer to the A

k:  

1) No limit:T
For funda

 

-1- 1609C26

LTS (9KHZ 

tachment B 

litude of sp
issible valu
extrapolatio
 = specific l

LTS(30MHZ

Attachment

LTS(ABOV

Attachment

This is funda
amental sig

64          

TO 30MHZ

urious emis
e has no ne
on factor = 
limits (dBuV

ZTO 1000 M

t C. 

E 1000 MH

t D. 

amental sig
nal judgme

           

Z) 

ssions which
eed to be re
40 log (spe

V) + distanc

MHZ) 

Z) 

gnal, the jud
nt was refe

           

h are attenu
eported. 
ecific distanc
ce extrapola

dgment is no
rred to Pea

          

uated by mo

ce / test dis
ation factor. 

ot applicabl
ak output tes

         Pa

ore than 20

stance) (dB)

e.  
st. 

age 20 of 14

 dB below 

). 

 

44



 
 
 

 

Report No.:

 
 

5. BAND
 

5.1 APP

 
5.1.1 TE

 
a. The 

the b

b. Spec

 
5.1.2 DE

 
No devia

 
5.1.3 TE

 

 
5.1.4 EU

 
The EUT

 
5.1.5 EU

 
Tempera

 
5.1.6 TE

Please re
 

: BTL-FCCP-

DWIDTH T

PLIED PRO

Sectio

15.247(a

EST PROCE

EUT was d
block diagra
ctrum Settin

EVIATION F

ation. 

EST SETUP

UT OPERAT

T was progr

UT TEST C

ature: 25°CR

EST RESUL

efer to the A

 

-1- 1609C26

TEST 

CEDURES 

on 

a)(2) 

EDURE 

irectly conn
am below, 
ng: RBW= 1

FROM STA

P 

ATION CON

rammed to 

ONDITION

Relative Hu

LTS 

Attachment 

64          

FCC Part

T

B

nected to the

00KHz, VB

ANDARD 

DITIONS 

be in contin

S 

umidity: 55%

E. 

           

t15 (15.247

Test Item 

Bandwidth

e spectrum 

BW=300KHz

nuously tran

%Test Voltag

           

) , Subpart 

Fre

2

analyzer a

z, Sweep tim

nsmitting mo

ge: AC 120V

          

C 

quency Ran

(MHz) 

2400-2483.5

nd antenna

me = 2.5 m

ode. 

V/60Hz 

         Pa

nge 

5 

a output port

s. 

age 21 of 14

Result 

PASS 

t as show in

 

44

n 



 
 
 

 

Report No.:

 
 

6. MAXI
 

6.1 APP

S

15.2

 
6.1.1 TE

 
a. The 

block
b. The 

of FC
 

6.1.2 DE

 
No devia

 
6.1.3 TE

 

 
 

6.1.4 EU

The EUT
 

6.1.5 EU

 
Tempera

 
6.1.6 TE

Please re

 

: BTL-FCCP-

IMUM PEA

PLIED PRO

Section 

247(b)(3) 

EST PROCE

EUT was d
k diagram b
maximum p

CC KDB 55

EVIATION F

ation. 

EST SETUP

UT OPERAT

T was progr

UT TEST C

ature: 25°CR

EST RESUL

efer to the A

 

-1- 1609C26

AK CONDU

CEDURES 

Te

Maxim

P

EDURE 

directly conn
below, 
peak condu
8074 D01 

FROM STA

P 

ATION CON

rammed to 

ONDITION

Relative Hu

LTS 

Attachment 

64          

UCTED OU

/ LIMIT 

FCC Part

est Item 

mum Output

Power 

nected to th

cted output
DTS Meas 

ANDARD 

DITIONS 

be in contin

S 

umidity: 55%

F. 

           

UTPUT PO

t15 (15.247

L

t 
1 Watt 

he power m

t power was
Guidance v

nuously tran

%Test Voltag

           

OWER TES

) , Subpart 

Limit 

or 30dBm

meter and an

s performed
v03r05. 

nsmitting mo

ge: AC 120V

          

ST 

C 

Frequen

(M

2400-

ntenna outp

d in accorda

ode. 

V/60Hz 

         Pa

cy Range 

MHz) 

-2483.5 

put port as 

ance with m

age 22 of 14

Result

PASS

show in the

method 9.1.2

 

44

e 

2



 
 
 

 

Report No.:

 
 

7. ANTE
 

7.1 APP
 
In any 10
modulate
the 100 k
on either
complian

 
7.1.1 TE

 
a. The 

the b

b. Spec

c. Offse

 
7.1.2 DE

 
No devia

 
7.1.3 TE

 

 
7.1.4EUT

 
The EUT

 
7.1.5EUT

 
Tempera

 
7.1.6TES

Please re

: BTL-FCCP-

ENNA CON

PLIED PRO

00 kHz band
ed device is
kHz bandwi
r an RF con
nce with the

EST PROCE

EUT was d
block diagra
ctrum Settin
et=antenna 

EVIATION F

ation. 

EST SETUP

T OPERAT

T was progr

T TEST CO

ature: 25°C 

ST RESULT

efer to the A

 

-1- 1609C26

NDUCTED

CEDURES 

dwidth outs
s operating, 
idth within t

nducted or a
e peak cond

EDURE 

irectly conn
am below, 
ng: RBW= 1

gain+cable

FROM STA

P 

TION COND

rammed to 

ONDITIONS

  Relative

TS 

Attachment 

64          

D SPURIOU

/ LIMIT 

side the freq
the RF pow

he band tha
a radiated m
ducted powe

nected to the

00KHz, VB
e loss 

ANDARD 

DITIONS 

be in contin

S 

e Humidity: 5

G. 

           

US EMISS

quency band
wer that is p
atcontains t

measuremen
er limits. 

e spectrum 

BW=300KHz

nuously tran

55%Test Vo

           

SION 

d in which t
produced sh
the highest 
nt, provided

analyzer a

z, Sweep tim

nsmitting mo

oltage: AC 1

          

the spread s
hall be at le
level of the 

d that the tra

nd antenna

me = Auto. 

ode. 

120V/60Hz 

         Pa

spectrum or
ast 20 dB b
desired po

ansmitter de

a output port

age 23 of 14

rdigitally 
below that in
wer, based 
emonstrate

t as show in

 

44

n 
 

s 

n 



 
 
 

 

Report No.:

 
 

8. POW
 

8.1 APP

Sect

15.24

 
8.1.1 TE

 
a. The 

the b

b. Spec

 
8.1.2 DE

 
No devia

 
8.1.3 TE

 

 
8.1.4 EU

 
The EUT

 
8.1.5 EU

 
Tempera

 
8.1.6 TE

Please re
 

: BTL-FCCP-

WER SPECT

PLIED PRO

tion 

47(e) Po

EST PROCE

EUT was d
block diagra
ctrum Settin

EVIATION F

ation. 

EST SETUP

UT OPERAT

T was progr

UT TEST C

ature: 25°C 

EST RESUL

efer to the A

 

-1- 1609C26

TRAL DEN

CEDURES 

Test It

ower Spect

EDURE 

irectly conn
am below, 
ng: RBW=3K

FROM STA

P 

ATION CON

rammed to 

ONDITION

  Relative

LTS 

Attachment 

64          

NSITY TES

/ LIMIT 

FCC Part

tem 

ral Density

nected to the

KHz, VBW=

ANDARD 

DITIONS 

be in contin

S 

e Humidity: 5

H. 

           

ST 

t15 (15.247

Lim

8 dB
(in any 

e spectrum 

=10KHz, Sw

nuously tran

55%Test Vo

           

) , Subpart 

mit 

Bm 
3KHz) 

analyzer a

weep time =

nsmitting mo

oltage: AC 1

          

C 

Frequency

(MH

2400-24

nd antenna

= Auto.

ode. 

120V/60Hz 

         Pa

y Range 

Hz) 

483.5 

a output port

age 24 of 14

Result 

PASS 

t as show in

 

44

n 



 
 
 

 

Report No.:

 
 

9. MEAS
 

Item Ki

1 

2 

3 

4 EM

5 5

6 

 
 

Item Ki

1 

2 

3 

4 

5 

6 P

7 

8 

10 

11 

12 
Br

13 P

14 

 

: BTL-FCCP-

SUREMEN

nd of Equip

LISN 

LISN 

Test Cabl

MI Test Rec

50Ω Termin

Measureme
Software

nd of Equip

Antenna

Amplifier

Receiver

Test Cabl

Control 

Position Con

Antenna

Amplifier

Receiver

Test Cabl

road-Band 
Antenna

Microwav
reamplifier 

Adaptor

Active Loo
Antenna

 

-1- 1609C26

NT INSTRU

C

pment M

le 

ceiver 

ator 

ent 
e 

pment M

a S

r 

r 

le 

ntrol 

a 

r 

r 

le 

Horn 
a 

S

ve 
With 

r 
IN

op 
a 

64          

UMENTS L

Conducted

Manufacture

EMCO

R&S 

emci 

R&S 

SHX 

Farad 

Radiated E

Manufacture

Schwarbeck

HP 

AGILENT

emci 

CT 

MF 

ETS 

Agilent 

AGILENT

emci 

Schwarzbec

EMC 
NSTRUMEN

R&S 

           

LIST 

d Emission

er Ty

3

EN

RG2
-3

E

TF

EZ
Ver.N

Emission M

er Ty

k VU

8

N9

LMR-4
z-

S

MF

3

8

N9

EMC1
M-100

－26

k BBH

NT 
EMC

HF

           

Measurem

ype No. 

816/2 

NV216 

223(9KHz
0MHz) 

ESCI 

2-3G-A 

Z-EMC 
NB-03A1
-01 

Measureme

ype No. 

LB9160 

447D 

9038A 

400(30MH
1GHz) 

SC100 

F-7802 

3115 

8449B 

9038A 

104-SM-S
000(1GHz

6.5GHz) 

HA 9170 

C2654045

FH2-Z2 

          

ment 

Serial No.

0052765 

101447 

C_17 

100382 

08122901

N/A 

ent 

Serial No

9160-323

2944A0967

MY521300
9 

N/A 

N/A 

MF7802084
6 

00075789

3008A0227

MY521300
9 

N/A 

9170319

980039 &
HA01 

830749/02

         Pa

 Calibr

Mar. 

Mar. 

Mar. 

Mar. 

 Mar. 

o. Calibr

2 Mar. 

73 Nov. 

03
Sep. 

Jun. 

41

9 Mar. 

74 Nov. 

03
Sep. 

Jun. 

9 Apr. 2

& 
Mar. 

20 Sep. 

age 25 of 14

rated until

27, 2017 

27, 2017 

10, 2017 

27, 2017 

27, 2017 

N/A 

rated until

27, 2017 

09, 2016 

04, 2017 

27, 2017 

N/A 

N/A 

27, 2017 

01, 2016 

04, 2017 

30, 2017 

23, 2017 

27, 2017 

05, 2017 

 

44



 
 
 

 

Report No.:

 
 

Item K

1 Sp

 
 

Item K

1 

2 

 
 

Item K

1 Sp

 
 

Item K

1 Sp

 
 Rem

 

 

: BTL-FCCP-

Kind of Equip

pectrum Ana

Kind of Equip

power Met

Pulse Pow
Sensor 

Kind of Equip

pectrum Ana

Kind of Equip

pectrum Ana

mark: ”N/A” d

 All cali

 

-1- 1609C26

ment M

alyzer 

ment M

ter 

wer 

Antenna C

ment M

alyzer 

Po

ment M

alyzer 

denotes no 

bration per

64          

6dB Ban

Manufacture

R&S 

Peak Outp

Manufacture

ANRITSU

ANRITSU

Conducted 

Manufacture

R&S 

ower Spect

Manufacture

R&S 

model nam

iod of equip

           

ndwidthMe

er Ty

F

put PowerM

er Ty

 ML

 MA

Spurious 

er Ty

F

tral Density

er Ty

F

me, serial no

pment list is

           

easurement

ype No. 

SP 40 

Measureme

ype No. 

L2495A 

A 2411B 

Emission M

ype No. 

SP 40 

y Measure

ype No. 

SP 40 

o. or calibrat

s one year.

          

t 

Serial No.

100185 

ent 

Serial No.

1128009 

1027500 

Measureme

Serial No.

100185 

ment 

Serial No.

100185 

tion specifie

         Pa

 Calibr

Sep. 

 Calibr

Apr. 2

Apr. 2

ent 

 Calibr

Sep. 

 Calibr

Sep. 

ed. 

age 26 of 14

rated until

04, 2017 

rated until

26, 2017 

26, 2017 

rated until

04, 2017 

rated until

04, 2017 

 

44



 
 
 

 

Report No.:

 
 

10. EUT 
 

 

: BTL-FCCP-

TEST PHO

 

-1- 1609C26

OTO 

64          

Conducte

           

ed Measure

 

           

ement Photo

          

os 

         Paage 27 of 14

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

 

-1- 1609C2664          

Radiated

9

           

d Measure

KHz to 30

 

           

ement Pho

MHz 

          

otos 

         Paage 28 of 14

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

 

-1- 1609C2664          

Radiated 

30M

           

Measurem

MHz to 100

 

           

ment Phot

00MHz 

          

tos 

         Paage 29 of 14

 

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

 

 

-1- 1609C2664          

Radiated 

Ab

           

Measurem

bove 1000

           

ment Phot

0MHz 

          

tos 

         Paage 30 of 14

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

A

 

-1- 1609C26

ATTACH

64          

HMENTA

           

A -COND

 

           

DUCTED

          

D EMIS

         Pa

SION 

age 31 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod

 

 

: BTL-FCCP-

de : N

 

-1- 1609C26

Normal Link

64          

k 

           

Line

 

                              Paage 32 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod

 

 

: BTL-FCCP-

de : N

 

-1- 1609C26

Normal Link

64          

k 

           

Neutral

 

           

l 

                   Paage 33 of 14

 

44



 
 
 

 

Report No.:

 
 
 

AT

 
 

: BTL-FCCP-

TTACHM

 

-1- 1609C26

MENTB 

64          

-RADIA

           

ATED EM

           

MISSIO

          

ON (9KH

         Pa

Z TO 30

age 34 of 14

0MHZ)

 

44



 
 
 

 

Report No.:

 
 

Test Mod
 

 

Freque

(MHz

0.011

0.011

0.021

0.021

0.036

0.036

0.051

0.051

0.507

1.953

Freque

(MHz

0.012

0.012

0.023

0.023

0.043

0.043

0.061

0.061

0.620

2.053

 

: BTL-FCCP-

de: T

ncy 

z) 

Ant

0°/90

14  0° 

14  0° 

17  0° 

17  0° 

66  0° 

66  0° 

11  0° 

11  0° 

73  0° 

2  0° 

ncy 

z) 

Ant

0°/90

9  90°

9  90°

6  90°

6  90°

2  90°

2  90°

13  90°

13  90°

04  90°

5  90°

 

-1- 1609C26

TX B MODE

t 

0° 

Read 

dBuV

13.2

14.5

6.5

8.4

3.7

5.9

1.5

2.3

19.7

23.1

t 

0° 

Read 

dBuV

°  13.3

°  14.5

°  7.5

°  8.2

°  5.1

°  6.2

°  1.4

°  2.2

°  22.6

°  24.3

64          

E CHANNEL

level 

V/m 

Fa

(

28  24

53  24

51  24

44  24

77  23

91  23

52  22

37  22

73  19

17  19

level 

V/m 

Fa

(

38  24

53  24

56  24

27  24

19  22

23  22

46  22

23  22

68  20

38  19

           

L 01 

actor 

(dB) 

Me

(

4.8447 

4.8447 

4.1923 

4.1923 

3.2487 

3.2487 

2.3780 

2.3780 

9.8234 

9.5047 
 

actor 

(dB) 

Me

(

4.3000 

4.3000 

4.0720 

4.0720 

.8307 

.8307 

2.1740 

2.1740 

0.1853 

9.4679 
 
 

           

easured(FS

(dBuV/m)

38.1247 

39.3747 

30.7023 

32.6323 

27.0187 

29.1587 

23.8980 

24.7480 

39.5534 

42.6747 

easured(FS

(dBuV/m)

37.6800 

38.8300 

31.6320 

32.3420 

28.0207 

29.0607 

23.6340 

24.4040 

42.8653 

43.8479 

          

) Limit 

(dBuV/m

126.4661

146.4661

120.8750

140.8750

116.3346

136.3346

113.4358

133.4358

73.4989

69.5400

) Limit 

(dBuV/m

125.3924

145.3924

120.1460

140.1460

114.8945

134.8945

111.8550

131.8550

71.7508

69.5400

         Pa

m) 

Margin

(dB) 

1  ‐88.3415

1  ‐107.091

0  ‐90.1727

0  ‐108.242

6  ‐89.3159

6  ‐107.175

8  ‐89.5378

8  ‐108.687

9  ‐33.9456

0  ‐26.8653

m) 

Margin

(dB) 

4  ‐87.7124

4  ‐106.562

0  ‐88.5140

0  ‐107.804

5  ‐86.8739

5  ‐105.833

0  ‐88.2210

0  ‐107.451

8  ‐28.8855

0  ‐25.692

age 35 of 14

n 
Note

5  AVG

15  PEAK

7  AVG

27  PEAK

9  AVG

59  PEAK

8  AVG

78  PEAK

6  QP 

3  QP 

n 
Note

4  AVG

24  PEAK

0  AVG

40  PEAK

9  AVG

39  PEAK

0  AVG

10  PEAK

5  QP 

1  QP 

 

44



 
 
 

 

Report No.:

 
 
 

ATT

: BTL-FCCP-

TACHME

 

-1- 1609C26

ENTC -R

64          

RADIAT

           

TED EMI

 

           

ISSION 

          

(30MHZ

         Pa

Z TO 10

age 36 of 14

000MHZ

 

44

Z) 



 
 
 

 

Report No.:

 
 

Test Mod
 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 01 

Vertical

 

           

l 

                   Paage 37 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod

 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 01 

Horizonta

 

           

al

                   Paage 38 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod
 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 06 

Vertical

 

           

l

                   Paage 39 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod

 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 06 

Horizonta

 

           

al

                   Paage 40 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod
 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 11 

Vertical

 

           

l

                   Paage 41 of 14

 

44



 
 
 

 

Report No.:

 
 

Test Mod

 
 

: BTL-FCCP-

de: T

 

-1- 1609C26

TX B MODE

64          

E CHANNEL

           

L 11 

Horizonta

 

           

al

                   Paage 42 of 14

 

44



 
 
 

 

Report No.:

 
 
 

AT

: BTL-FCCP-

TTACHM

 

-1- 1609C26

MENTD 

64          

-RADIA

           

ATED EM

 

           

MISSION

          

N (ABO

         Pa

OVE 100

age 43 of 14

0MHZ)

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2412MHz

           

 
Vertical

 

 

           

l 

                   Paage 44 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2412MHz

           

 
Vertical

 

 

           

l 

                   Paage 45 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2412MHz

           

 
Horizonta

 

 

           

al 

                   Paage 46 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2412MHz

           

 
Horizonta

 

 

           

al 

                   Paage 47 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2437MHz

           

 
Vertical

 

 

           

l 

                   Paage 48 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2437MHz

           

 
Vertical

 

 

           

l 

                   Paage 49 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2437MHz

           

 
Horizonta

 

 

           

al 

                   Paage 50 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2437MHz

           

 
Horizonta

 

 

           

al 

                   Paage 51 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2462MHz

           

 
Vertical

 

 

           

l 

                   Paage 52 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2462MHz

           

 
Vertical

 

 

           

l 

                   Paage 53 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2462MHz

           

 
Horizonta

 

 

           

al 

                   Paage 54 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX B MODE

64          

E 2462MHz

           

 
Horizonta

 

 

           

al 

                   Paage 55 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2412MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 56 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2412MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 57 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2412MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 58 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2412MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 59 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2437MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 60 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2437MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 61 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2437MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 62 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2437MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 63 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2462MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 64 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2462MHz

           

 

 
Vertical

 

 

           

l 

                   Paage 65 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2462MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 66 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX G MODE

64          

E 2462MHz

           

 

 
Horizonta

 

 

           

al 

                   Paage 67 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2412

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 68 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2412

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 69 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2412

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 70 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2412

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 71 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2437

           

7MHz 

 
Vertical

 

 

           

l 

                   Paage 72 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2437

           

7MHz 

 
Vertical

 

 

           

l 

                   Paage 73 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2437

           

7MHz 

 
Horizonta

 

 

           

al 

                   Paage 74 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2437

           

7MHz 

 
Horizonta

 

 

           

al 

                   Paage 75 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2462

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 76 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2462

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 77 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2462

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 78 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-20M M

64          

MODE 2462

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 79 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2422

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 80 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2422

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 81 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2422

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 82 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2422

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 83 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2437

           

7MHz 

 
Vertical

 

 

           

l 

                   Paage 84 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2437

           

7MHz 

 
Vertical

 

 

           

l 

                   Paage 85 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2437

           

7MHz 

 
Horizonta

 

 

           

al 

                   Paage 86 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2437

           

7MHz 

 
Horizonta

 

 

           

al 

                   Paage 87 of 14

 

44



 
 
 

 

Report No.:

 
 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2452

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 88 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2452

           

2MHz 

 
Vertical

 

 

           

l 

                   Paage 89 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2452

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 90 of 14

 

44



 
 
 

 

Report No.:

 

 

Orthogo

Test Mod

 

 

: BTL-FCCP-

nal Axis : X

de : T

 

-1- 1609C26

X 

TX N-40M M

64          

MODE 2452

           

2MHz 

 
Horizonta

 

 

           

al 

                   Paage 91 of 14

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

 

-1- 1609C26

ATT

64          

TACHM

           

MENTE -

 

           

- BANDW

          

WIDTH 

         Paage 92 of 14

 

44



 
 
 

 

Report No.:

 

 

 

Fre

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

2412  

2437  

2462  

 

-1- 1609C26

T

6dB Ban

(MH

8.1

8.1

8.1

64          

Test Mode

ndwidth 

Hz) 

4 

1 

1 

           

: TX B Mod

99% Occu

(MH

10.1

10.1

10.1

 

TX CH01

           

de_CH01/0

pied BW 

Hz) 

12 

12 

12 

1 

          

6/11 

Min. Lim

(kHz) 

500 

500 

500 

         Pa

it 
Test

Co

Co

Co

 

age 93 of 14

t Result 

mplies 

mplies 

mplies 

 

44



 
 
 

 

Report No.:

 
 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH

TX CH

           

H06 

H11 

                   Paage 94 of 14

 

 

 

44



 
 
 

 

Report No.:

 
 

 

Fre

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

2412  

2437  

2462  

 

-1- 1609C26

6dB Ban

(MH

16.4

16.4

16.4

64          

Test Mode

ndwidth 

Hz) 

44 

40 

44 

           

e: TX G Mod

99% Occu

(MH

16.5

16.5

16.5

 

TX CH01

           

de_CH01/0

pied BW 

Hz) 

52 

52 

52 

1 

          

06/11 

Min. Lim

(kHz) 

500 

500 

500 

         Pa

it 
Test

Co

Co

Co

 

age 95 of 14

t Result 

mplies 

mplies 

mplies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH

TX CH

           

H06 

H11 

                   Paage 96 of 14

 

 

 

44



 
 
 

 

Report No.:

 
 

 

Fre

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

2412  

2437  

2462  

 

-1- 1609C26

Test M

6dB Ban

(MH

17.6

17.7

17.6

64          

Mode : TX N

ndwidth 

Hz) 

64 

70 

64 

           

N-20MHz M

99% Occu

(MH

17.6

17.6

17.6

 

TX CH01

           

Mode_CH01

pied BW 

Hz) 

68 

68 

68 

          

1/06/11 

Min. Lim

(kHz) 

500 

500 

500 

         Pa

it 
Test

Co

Co

Co

 

age 97 of 14

t Result 

mplies 

mplies 

mplies 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH06

TX CH11

           

6 

1 

                   Pa

 

 

age 98 of 14

 

44



 
 
 

 

Report No.:

 
 

 

Fre

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

2422  

2437  

2452  

 

-1- 1609C26

Tes

6dB Ban

(MH

35.5

35.9

35.8

64          

t Mode : TX

ndwidth 

Hz) 

52 

92 

83 

T

           

X N-40MHz

99% Occu

(MH

36.0

36.0

36.0

 

TX CH03 

           

z Mode_CH

pied BW 

Hz) 

00 

00 

00 

          

H03/06/09 

Min. Lim

(kHz) 

500 

500 

500 

         Pa

it 
Test

Co

Co

Co

 

age 99 of 14

t Result 

mplies 

mplies 

mplies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH

TX CH

           

H06 

H09 

                   Paage 100 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 
 

AT

 

: BTL-FCCP-

TTACHM

 

-1- 1609C26

MENTF–

64          

– MAXIM

           

MUM PE
POWE

           

EAK CO
ER 

          

ONDUCT

         Pa

TED OU

age 101 of 1

UTPUT 

 

44



 
 
 

 

Report No.:

 

Freque

(MH

241

243

246

 

Freque

(MH

241

243

246

 

: BTL-FCCP-

ency 

Hz) 

C

Po

12 

37 

62 

ency 

Hz) 

C

Po

12 

37 

62 

 

-1- 1609C26

T

Conducted 

ower (dBm) 

29.95 

29.93 

25.22 

T

Conducted 

ower (dBm) 

29.78 

29.85 

29.77 

64          

Test Mode

Cond

Powe

0

0

0

Test Mode

Cond

Powe

0

0

0

           

 

:TX B Mod

ducted 

er (W) 

.99 

.98 

.33 

:TX G Mod

ducted 

er (W) 

.95 

.97 

.95 

           

de_CH01/06

Max. Lim

(dBm)

30.00 

30.00 

30.00 

de_CH01/06

Max. Lim

(dBm)

30.00 

30.00 

30.00 

          

6/11 

mit 

 

Max

(

 1

 1

 1

6/11 

mit 

 

Max

(

 1

 1

 1

         Pa

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

age 102 of 1

Result 

Complies

Complies

Complies

Result 

Complies

Complies

Complies

 

44



 
 
 

 

Report No.:

 
 

Freque

(MH

241

243

246

 

Freque

(MH

241

243

246

 

Freque

(MH

241

243

246

 

: BTL-FCCP-

ency 

Hz) 

C

Po

12 

37 

62 

ency 

Hz) 

C

Po

12 

37 

62 

ency 

Hz) 

C

Po

12 

37 

62 

 

-1- 1609C26

Test M

Conducted 

ower (dBm) 

26.52  

26.73  

26.66  

Test M

Conducted 

ower (dBm) 

25.62  

25.75  

25.63  

Test 

Conducted 

ower (dBm) 

29.10 

29.28 

29.19 

64          

Mode :TX N

Cond

Powe

0

0

0

Mode :TX N

Cond

Powe

0

0

0

Mode :TX 

Cond

Powe

0

0

0

           

N20 Mode_

ducted 

er (W) 

.45 

.47 

.46 

N20 Mode_

ducted 

er (W) 

.36 

.38 

.37 

N20 Mode_

ducted 

er (W) 

.81  

.85  

.83  

           

_CH01/06/1

Max. Lim

(dBm)

30.00 

30.00 

30.00 

_CH01/06/1

Max. Lim

(dBm)

30.00 

30.00 

30.00 

_CH01/06/1

Max. Lim

(dBm)

30.00 

30.00 

30.00 

          

1_ANT 1 

mit 

 

Max

(

 1

 1

 1

1_ANT 2 

mit 

 

Max

(

 1

 1

 1

11_Total 

mit 

 

Max

(

 1

 1

 1

         Pa

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

age 103 of 1

Result 

Complies

Complies

Complies

Result 

Complies

Complies

Complies

Result 

Complies

Complies

Complies

 

44



 
 
 

 

Report No.:

 
 

Freque

(MH

242

243

245

 

Freque

(MH

242

243

245

 

Freque

(MH

242

243

245

 
 

: BTL-FCCP-

ency 

Hz) 

C

Po

22 

37 

52 

ency 

Hz) 

C

Po

22 

37 

52 

ency 

Hz) 

C

Po

22 

37 

52 

 

-1- 1609C26

Test M

Conducted 

ower (dBm) 

21.76 

26.93 

21.46 

Test M

Conducted 

ower (dBm) 

21.89  

25.78  

21.65  

Test 

Conducted 

ower (dBm) 

24.84 

29.40 

24.57 

64          

Mode :TX N

Cond

Powe

0

0

0

Mode :TX N

Cond

Powe

0

0

0

Mode :TX 

Cond

Powe

0

0

0

           

N40 Mode_

ducted 

er (W) 

.15  

.49  

.14  

N40 Mode_

ducted 

er (W) 

.15  

.38  

.15  

N40 Mode_

ducted 

er (W) 

.30  

.87  

.29  

           

_CH03/06/0

Max. Lim

(dBm)

30.00 

30.00 

30.00 

_CH03/06/0

Max. Lim

(dBm)

30.00 

30.00 

30.00 

_CH03/06/0

Max. Lim

(dBm)

30.00 

30.00 

30.00 

          

9_ANT 1 

mit 

 

Max

(

 1

 1

 1

9_ANT 2 

mit 

 

Max

(

 1

 1

 1

09_Total 

mit 

 

Max

(

 1

 1

 1

         Pa

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

x. Limit 

(W) 

1.00  C

1.00  C

1.00  C

age 104 of 1

Result 

Complies

Complies

Complies

Result 

Complies

Complies

Complies

Result 

Complies

Complies

Complies

 

44



 
 
 

 

Report No.:

 
 

A

: BTL-FCCP-

ATTACH

 

-1- 1609C26

HMENT

64          

TG - ANT

           

 

TENNA 
EMISSI

 

           

CONDU
ION 

          

UCTED 

         Pa

SPURIO

age 105 of 1

OUS 

 

44



 
 
 

 

Report No.:

 

Test Mo

: BTL-FCCP-

de : TX B

 

-1- 1609C26

B Mode 

64                     

 

                              Paage 106 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

T

T

           

TX B mode

TX B mode

           

CH01 

eCH11 

                   Paage 107 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX B m

TX B m

64          

mode CH01

mode CH06

           

 (10 Harmo

6 (10 Harmo

           

onic of the 

onic of the 

          

frequency

frequency

         Pa

y) 

y) 

age 108 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX B m

64          

mode CH11

           

 (10 Harmo

           

onic of the 

          

frequency

         Pa

y) 

age 109 of 1

 

 

44



 
 
 

 

Report No.:

 
 

Test Mo

 

: BTL-FCCP-

de : TX G

 

-1- 1609C26

G Mode 

64                                                   Paage 110 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

T

T

           

TX G mode

TX G mode

           

CH01 

eCH11 

                   Paage 111 of 14

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX G m

TX G m

64          

mode CH01

mode CH06

           

 (10 Harmo

6 (10 Harmo

           

onic of the 

onic of the 

          

frequency

frequency

         Pa

y) 

y) 

age 112 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C26

TX G m

64          

mode CH11

           

 (10 Harmo

           

onic of the 

          

frequency

         Pa

y) 

age 113 of 1

 

 

44



 
 
 

 

Report No.:

 
 

Test Mo

 

: BTL-FCCP-

de : TX N

 

-1- 1609C26

N-20M Mod

64          

e_ANT 1 

                                         Paage 114 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

TX 

TX

           

HT20 mod

X HT20 mod

           

de CH01 

de CH11 

                   Paage 115 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX HT20

TX HT20

64          

0 mode CH0

0 mode CH0

           

01 (10 Harm

06 (10 Harm

           

monic of th

monic of th

          

he frequenc

he frequenc

         Pa

cy) 

cy) 

age 116 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C26

TX HT20

64          

0 mode CH1

           

11 (10 Harm

           

monic of th

          

he frequenc

         Pa

cy) 

age 117 of 1

 

 

44



 
 
 

 

Report No.:

 
 

Test Mo

 

: BTL-FCCP-

de : TX N

 

-1- 1609C26

N-20M Mod

64          

e_ANT 2 

                                         Paage 118 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

TX 

TX

           

HT20 mod

X HT20 mod

           

de CH01 

de CH11 

                   Paage 119 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX HT20

TX HT20

64          

0 mode CH0

0 mode CH0

           

01 (10 Harm

06 (10 Harm

           

monic of th

monic of th

          

he frequenc

he frequenc

         Pa

cy) 

cy) 

age 120 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C26

TX HT20

64          

0 mode CH1

           

11 (10 Harm

           

monic of th

          

he frequenc

         Pa

cy) 

age 121 of 1

 

 

44



 
 
 

 

Report No.:

 
 

Test Mo

 

: BTL-FCCP-

de : TX N

 

-1- 1609C26

N-40M Mod

64          

e_ANT 1 

                                         Paage 122 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

TX 

TX 

           

HT40 mod

HT40 mod

           

de CH03 

de CH09 

                   Paage 123 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX HT40

TX HT40

64          

0 mode CH0

0 mode CH0

           

03 (10 Harm

06 (10 Harm

           

monic of th

monic of th

          

he frequenc

he frequenc

         Pa

cy) 

cy) 

age 124 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C26

TX HT40

64          

0 mode CH0

           

09 (10 Harm

           

monic of th

          

he frequenc

         Pa

cy) 

age 125 of 1

 

 

44



 
 
 

 

Report No.:

 
 

Test Mo

 

: BTL-FCCP-

de : TX N

 

-1- 1609C26

N-40M Mod

64          

e_ANT 2 

                                         Paage 126 of 1

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664          

TX 

TX 

           

HT40 mod

HT40 mod

           

de CH03 

de CH09 

                   Paage 127 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C26

TX HT40

TX HT40

64          

0 mode CH0

0 mode CH0

           

03 (10 Harm

06 (10 Harm

           

monic of th

monic of th

          

he frequenc

he frequenc

         Pa

cy) 

cy) 

age 128 of 1

 

 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C26

TX HT40

64          

0 mode CH0

           

09 (10 Harm

           

monic of th

          

he frequenc

         Pa

cy) 

age 129 of 1

 

 

44



 
 
 

 

Report No.:

 
 
 

: BTL-FCCP-

ATTA

 

-1- 1609C26

ACHME

64          

ENTH - P

           

POWER

 

 

           

R SPECT

          

TRAL D

         Pa

DENSITY

age 130 of 1

Y 

 

44



 
 
 

 

Report No.:

 

 

Freq

(M

2

2

2

 

 

 

: BTL-FCCP-

quency 

MHz) 

412 

437 

462 

 

-1- 1609C26

T

Power D

(dBm/3

2.84

0.67

-0.7

64          

Test Mode

Density 

3kHz) 

4 

7 

78 

           

 

:TX B Mod

Power De

(mW/3kH

1.92

1.17

0.84

 

TX CH01

           

de_CH01/06

nsity 

Hz) 

1 

          

6/11 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 131 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH0

TX CH

           

06 

11 

                   Pa

 

 

age 132 of 1

 

44



 
 
 

 

Report No.:

 
 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

412 

437 

462 

 

-1- 1609C26

T

Power D

(dBm/3

-10.4

-10.6

-10.2

64          

Test Mode

Density 

3kHz) 

45 

67 

28 

           

:TX G Mod

Power De

(mW/3kH

0.09

0.09

0.09

 

TX CH01

           

de_CH01/06

nsity 

Hz) 

1 

          

6/11 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 133 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH

TX CH

           

06 

11 

                   Paage 134 of 1

 

 

 

44



 
 
 

 

Report No.:

 

 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

412 

437 

462 

 

-1- 1609C26

Test Mo

Power D

(dBm/3

-11.2

-11.7

-11.1

64          

ode : TX N

Density 

3kHz) 

23 

72 

13 

           

-20M Mode

Power De

(mW/3kH

0.08

0.07

0.08

 

TX CH01

           

e_CH01/06/

nsity 

Hz) 

1 

          

/11_ANT 1 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 135 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH06

TX CH11

           

6 

1 

                   Pa

 

 

age 136 of 1

 

44



 
 
 

 

Report No.:

 

 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

412 

437 

462 

 

-1- 1609C26

Test Mo

Power D

(dBm/3

-13.4

-13.1

-13.5

64          

ode : TX N

Density 

3kHz) 

44 

10 

56 

           

-20M Mode

Power De

(mW/3kH

0.05

0.05

0.04

 

TX CH01

           

e_CH01/06/

nsity 

Hz) 

1 

          

/11_ANT 2 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 137 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH06

TX CH11

           

6 

1 

                   Pa

 

 

age 138 of 1

 

44



 
 
 

 

Report No.:

 

 

 

Freq

(M

2

2

2

 

: BTL-FCCP-

quency 

MHz) 

412 

437 

462 

 

-1- 1609C26

Test M

Power D

(dBm/3

-8.8

-9.2

-9.2

64          

Mode : TX N

Density 

3kHz) 

86 

21 

21 

           

N-20M Mod

Power De

(mW/3kH

0.13

0.12

0.12

 

           

e_CH01/06

nsity 

Hz) 

          

6/11_Total 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

age 139 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

422 

437 

452 

 

-1- 1609C26

Test Mo

Power D

(dBm/3

-17.1

-17.2

-17.3

64          

ode : TX N

Density 

3kHz) 

16 

28 

39 

           

-40M Mode

Power De

(mW/3kH

0.02

0.02

0.02

 

TX CH03

           

e_CH03/06/

nsity 

Hz) 

3 

          

/09_ANT 1 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 140 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH06

TX CH09

           

6 

9 

                   Pa

 

 

age 141 of 1

 

44



 
 
 

 

Report No.:

 

 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

422 

437 

452 

 

-1- 1609C26

Test Mo

Power D

(dBm/3

-17.2

-14.2

-15.5

64          

ode : TX N

Density 

3kHz) 

22 

22 

55 

           

-40M Mode

Power De

(mW/3kH

0.02

0.04

0.03

 

TX CH03

           

e_CH03/06/

nsity 

Hz) 

3 

          

/09_ANT 2 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

 

age 142 of 1

Result 

Complies 

Complies 

Complies 

 

44



 
 
 

 

Report No.:

 
 

 
 

: BTL-FCCP-

 

-1- 1609C2664                     

TX CH06

TX CH09

           

6 

9 

                   Pa

 

 

age 143 of 1

 

44



 
 
 

 

Report No.:

 
 

 

Freq

(M

2

2

2

 

 

: BTL-FCCP-

quency 

MHz) 

422 

437 

452 

 

-1- 1609C26

Test M

Power D

(dBm/3

-13.9

-12.2

-13.0

64          

Mode : TX N

Density 

3kHz) 

98 

22 

01 

           

N-40M Mod

Power De

(mW/3kH

0.04

0.06

0.05

 

           

e_CH03/06

nsity 

Hz) 

          

6/09_Total 

Max. Limi

(dBm/3kHz

8.00  

8.00  

8.00  

         Pa

t 

z) 

C

C

C

age 144 of 1

Result 

Complies 

Complies 

Complies 

 

44


